
 

  
 
 
 
 
 

Costs of Removal of 

Municipal

General Cost Estimates for the Netherlands 

of Effluents of Wastewater Treatment Plants 

 

 

 
 
 
 
 

 

Final version 

March 9
th

 2015 

 

 

 

 

emoval of Micropollutants from 

Municipal Wastewater Treatment P

 
 

for the Netherlands based on Implemented Full S

of Wastewater Treatment Plants in Germany and Switzerland

 

 

 

 

 

 

   On behalf of 

 

1/52 

icropollutants from Effluents of 

Plants 

ull Scale Post Treatments 

in Germany and Switzerland 



2/52 
 

Acknowledgement 

 
 
 
This project has been made possible by financial contributions of the following organizations 

and programmes: 

• Interreg IV-B Project TAPES 
[...]
compound. The unknown (metabolic) substances in a chemical cocktail can cause far greater 
ecotoxicological impact than the known ones [19]. All these factors distinguish the 

micropollutants from the commonly known macropollutants, namely carbonaceous, 

nitrogenous and phosphorous compounds and make both the assessment and the control 

rather challenging. 

2.2 Impacts of micropollutants 

Even though the variety of substances considered as micropollutants makes a general 

statement rather challenging, scientific studies readily indicate that micropollutants can cause, 

in spite of their low concentrations, serious consequences in the life in natural water bodies. 

They show, for instance, similarities with the compounds regulating metabolic functions of 

living organisms, such as hormones and enzymes, and can thus manipulate these functions. 

Especially the effects of endocrine disrupting compounds (EDCs) on both animals and human 

beings were researched [1]. A well-known example to this in the aquatic environment is the 
feminization of male fish in rivers [2], [3], [4]. Besides reproduction, effects in polluted systems 

can also occur on immune function, behaviour and memory of organisms [5]. Various studies 

documented observable changes in fishes, amphibians, crustaceans and shellfish possibly 

linked with the occurrence of micropollutants in their environment [5], [6], [8], [9], [10], [11], 

[12], [13], [14]. Some substances were detected also in human body, for instance in blood, fat 

and breast milk [19] indicating also the tendency for bioaccumulation in humans. However, 

toxicological impact of micropollutants on larger organisms is rather difficult to determine, 

particularly the chronic toxicity of micropollutants in subtoxical range is rather an unknown 

field hosting numerous questions to be answered [15].  



9/52 
 

2.3 Micropollutant entry pathways into aquatic environment 

Micropollutants enter the aquatic environment through several pathways. A general overview 

of entry pathways for regions with an accomplished urban water infrastructure and frequent 

type of substances according to the source is presented in Figure 1.  

 

 

Figure 1 - Entry pathways of micropollutants into natural water bodies in countries with a 

developed urban water infrastructure, modified from [17]. 

As mentioned in the above chapter, micropollutants can be of natural and synthetic origin, yet 

the majority of micropollutants considered in this study are industrially synthesised products, 

thus the factories producing them can be classified as “direct” sources at the production level. 

Any industrially synthesised product can be expected in the production level. The products are 

utilized in industries, households and public units such as hospitals. Resulting chemicals such 

as personal care products, pharmaceuticals, cleaning agents, biocides are released to the 

wastewater, which is then collected by sewer networks and transported mainly to wastewater 

treatment plants (wwtp). In case of a heavy rainfall, the diluted wastewater in mixed sewer 
systems can be collected in storm water detention vaults (SWDV) before being released to the 

wwtp or discharged into receiving water body directly. They can also be transported to aquatic 

environment by groundwater infiltration through unsealed soil as in agricultural activities. 

Nutrient recycling by biosolid amendment of soils, for instance land application of sewage 

sludge, can contribute to the release into groundwater additionally. Another pathway into the 

aquatic environment is by the surface runoff from streets and other polluted areas, which 

contain the micropollutants originating from traffic and industrial emissions washed by rainfall 

from the atmosphere. 

 

Municipal wastewater treatment plants play one of the key roles in micropollutant entry to 
surface water bodies, as they are the collection point of urban wastewater. Conventional 

wastewater treatment processes are designed basically for the removal of macropollutants 

and can offer only a partial removal of micropollutants. The non-removable part of them 

enters through the treatment plant effluent into water bodies. Figure 2 presents the removal 

rates of micropollutants in conventional wastewater treatment plants in the Netherlands.  

Glyphosat,

Mecoprop,

Cloridazon,

Isopuron,

…

Amidotrizoeacid,

Cprofloxacin,

Diclofenac,

Antibiotics,

…

Carbamazepin,

Diclofenac,

Metoprolol,

…

Bisphenol A,

PFT,

TCPP,

MTBE,

…

WWTP

All common

substances,

Piroxicam,

…

Water 

treatment

SWDV

Combined
sewerStorm

water

Town Hospital Health care Industry (direct discharge)Farm

Natural water body

Industry (indirect discharge)



10/52 
 

 

Figure 2 - Removal efficiencies of micropollutants in conventional wwtps in the Netherlands, n 

represents the amount of samples of influent and effluent on which the removal 

efficiency is based [28] 



11/52 
 

The degree to which these are removed varies per substance and is influenced by the physical-

chemical properties of the substances.  However, it can be seen that for quite a few 

substances the removal rate remains below 40 % in conventional plants. Commonly utilised 

pharmaceuticals Carbamazepine and Diclofenac are among the substances with relatively low 
removal rates. This fact makes the conventional wastewater treatment plants one of the key 

points sources for micropollutants into natural water bodies. 

 

Micropollutants currently released by municipal wastewater treatment plants can be 

technically controlled by additional units to be constructed in the existing plants. Yet the 

current legal implications in the European Union do not clearly enforce to control the 

micropollutant entry into aquatic environment. 

 

2.4 Legal situation on the removal of micropollutants  

In the Netherlands the research works to remove the micropollutants from wastewater 

treatment plant effluents are so far limited to pilot scale and 1 full scale installations (1-STEP® 
filter). The main reasons for this are the absence of legislation and the high costs which are 

involved in realizing a post treatment at wwtp for the removal of micropollutants. The last 

years, studies on possibly harmful concentrations of micropollutants for aquatic ecology and 

major rivers like the Rhine and Meuse have drawn the attention of policy makers and 

politicians [62]. Considering the fact that 35 % of drinking water in Netherlands is supplied 

from surface water resources, this may indicate also a risk for the human health . The 

adjourning studies indicating the unwanted effects in the aquatic environment and threat of 

clean drinking water sources lead to a statement by the secretary of the Ministry of 

Infrastructure and Environment in 2014, that water boards are asked to do further research 

into the necessity and costs of micropollutant removal from the effluents of wwtp. 
 

Switzerland is the first country in Europe, which changed its water law in 2014 with a target of 

reducing the micropollutant entry to natural water bodies from wastewater treatment plants. 

The new law requires primarily 100 of the total 700 treatment plants in the country to 

implement the fourth step. The selected plants are larger ones to treat 50 % of the total 

wastewater. The target hereby is 80 % removal of micropollutants in the upgraded plants, 

resulting in the 50 % elimination of micropollutants in Switzerland overall.  

 

Although it is not yet a legal requirement, some treatment plants in Germany, particularly in 

North Rhine-Westphalia and Baden-Württemberg, have already constructed additional steps 
for micropollutant removal. Moreover in numerous plants feasibility studies are conducted 

currently, indicating a certain tendency for more full scale applications (see appendix 1).  

 

2.5 Pilot scale research plants and full scale implementations in   Germany and 

Switzerland 

In Switzerland and Germany prior to full scale implementations extensive research has been 

carried out on the removal of micropollutants from wastewater. Laboratory scale experiments 

have led to pilot scale research on the techniques ozonation and adsorption through 

powdered activated carbon (PAC) and granular activated carbon (GAC). Other techniques were 

not competitive on small scale [32]. This decision was made based on removal rates, costs and 

ease of operation. The researched techniques included membrane filtration like ultra and 

nanofiltration and reverse osmosis; advanced oxidation processes with UV-light in combination 

with catalysts like peroxide, ozone and titanium; photolysis and ultrasonic and physical-
chemical treatment methods [23][29][30][31] [32]. 



12/52 
 

 

In Switzerland large scale1 pilot experiments were carried out at 3 wwtps (ozonation and PAC-

treatment) and 1 wwtp has been full scale adapted and in operation since April 2014 (Neugut, 

ozonation). In Germany  pilot scale and large scale experiments were carried out at many 
wwtp’s for the removal of micropollutants  (see appendix 1). At the present situation 16 of 

these large scale 1  installations are still in operation, 6 installations are currently under 

construction and for another 11 wwtp’s a post treatment is planned. In general 80 – 100% of 

the total effluent flow of the wwtp is treated, which is considered a full scale treatment. The 

techniques which are used in Germany are ozonation and powder activated carbon (PAC) and 

granular activated carbon filtration (GAC) of wwtp effluent (see table 1) [63]. 

Table 1- Large scale 1 operations and full scale implementations for removal of 

micropollutants from municipal wastewater  

(As of January 2015 [63]; see also appendix 1) 

 

Im
p

le
m

e
n

te
d

 

U
n

d
e

r 

co
n

st
ru

ct
io

n
 

U
n

d
e

r 
d

e
si

g
n

 Plant size / 

Design 

capacity   

 

 

[p.e.] 

Technology 

 

 

 

 

 

Treated amount of  

wwtp effluent 

 

 

 

 

WWTP in North Rhine-Westphalia 

Aachen-Soers   x 480.000 Ozone - 

Bad Sassendorf x   13.000 Ozone Qmax = 300m³/h 

Bad Oeynhausen x   78.500 GAC Qmax = 370m³/h 

Barntrup x   12.000 PAC Qmax = 300m³/h 

Detmold x   135.000 Ozone Qmax = 300m³/h 

Duisburg Verlinden x   30.000 Ozone Qmax= 400m³/h 

Dülmen  x  55.000 PAC - 

Espelkamp   x 33.000 Ozone - 

Gütersloh x   150.600  GAC Qmax = 840 m
3
/h 

Harsewinkel   x 570.000  - Qmax=300m³/h 

Neuss Ost   x 280.000  - - 

Obere Lutter x   380.000  GAC Qmax = 960 m
3
/h 

Rietberg  x  46.500 GAC Qmax = 360 m
3
/h 

Rheda   x 94.000 Ozone Qmax = 1000 m
3
/h 

Schwerte x   50.000  Ozon / PAC Qmax = 1100 m
3
/h 

Warburg  x  70.000 Ozone - 

WWTP in Baden-Württemberg 

Albstadt x   125.000  PAC Qmax = 3500 m³/h 

Büsnau  x  9.680  GAC Qmax  = 70 m³/h 

Emmingen-Liptingen x   7.500  GAC Qmax  = 70 m³/h 

Freiburg   x 600.000  - - 

Hechingen x   57.200  PAC Qmax =1440 m³/h  

Karlsruhe   x 700.000  PAC - 

Kressbron x   24.000  PAC Qmax = 900 m³/h 

Lahr x   100.000  PAC Qmax = 1260 m³/h 

Laichingen  x  35.000  PAC Qmax = 540 m³/h 

Lautingen  x  36.000  PAC Qmax = 800 m³/h 

Mannheim x   725.000  PAC Qmax  = 1100 m³/h  

Future Qmax = 5400 m³/h 

                                                
1
 Large scale is defined by a treated wastewater amount > 200 m³/h, aimed at the removal of 

micropollutants 



13/52 
 

 

Im
p

le
m

e
n

te
d

 

U
n

d
e

r 

co
n

st
ru

ct
io

n
 

U
n

d
e

r 
d

e
si

g
n

 Plant size / 

Design 

capacity   

 

 

[p.e.] 

Technology 

 

 

 

 

 

Treated amount of  

wwtp effluent 

 

 

 

 

Öhringen   x 46.000  PAC - 

Ravensburg x   184.000  PAC Qmax = 4000 m³/h  

Sindelfingen x   250.000  PAC Qmax = 4000 m³/h 

Stockacher Aach x   43.000  PAC Qmax = 900 m³/h 

Stuttgart 

Mühlhausen 

  x 1.200.000  - - 

Ulm (Steinhäule)  x  440.000  PAC Qmax 5000 m³/h 

Future Qmax 9400 m³/h 

Wendlingen   x 170.000  PAC - 

Westerheim   x 5.500  GAC - 

WWTP in Switzerland 

Dübendorf (Neugut) x   105.000  Ozone Dry weather avg: 950 m³/h 

Rainweather avg: 1900 m³/h 

 

 

Based on the large scale research estimates can be made on the costs which are involved in 

the Netherlands to remove micropollutants from effluents of municipal wastewater treatment 

plants. First the functionality, operation and maintenance aspects of the techniques 
ozonisation, powdered activated carbon adsorption and granular activated carbon filtration 

are further explained in chapter 3. In chapter 4 the design criteria of these three techniques 

will be discussed. The costs will be calculated in chapter 5. 

  



14/52 
 

3 Ozonation and activated carbon treatment of wwtp effluent 

3.1 Ozonation 

3.1.1 Functionality 

Ozone is the triatomic form of oxygen, this means that it is composed of three oxygen atoms.  

Ozone's chemical symbol is O3.  Under normal conditions ozone is unstable and quickly 

decomposed to the more stable gaseous oxygen O2.  Ozone is capable of oxidizing 

micropollutants either by a direct reaction with ozone or indirectly after formation of hydroxyl 

radicals. As a result, the micropollutants are transformed into other compounds and not 

completely removed from the effluent (see figure 3). 

 

  

Figure 3 - Oxidation patterns through ozonation of wastewater [33] 

As can be seen from figure 3, dissolved organic matter is oxidized by ozone or hydroxyl 

radicals. This significantly reduces oxidant exposure to micropollutants. This means that the 

dosage of ozone is dependent on the amount of dissolved organic matter in the wastewater. 

Also inorganic compounds, such as nitrite, can exert an ozone demand.  

 

The dissolved organic matter is expressed as DOC (Dissolved Organic Carbon). The term 'DOC' 

is used for the fraction of organics that pass through a 0.45 μm pores size membrane. Overall 
DOC removal was found to be independent from the DOC concentration in raw wastewater, 

the removal is rather determined by the composition of the DOC. DOC is therefore not 

correlated to removal of other organic pollution parameters, such as BOD and COD. Typical 

removals of DOC are 1 % in the primary treatment, 63% in the secondary treatment, and 69% 

in the overall treatment, resulting in a DOC content in the effluent of wwtp of 7 – 15 mg/l in 

Western Europe [45].   

 

DOC consists mostly biopolymers (including extracellular polymeric substances, i.e., mainly 

proteins and polysaccharides), humic substances, low-molecular-weight acids and low-

molecular-weight neutrals [64]. The distribution of these substances are changed through 
ozonation and PAC-treatment [45]. The higher the DOC content of the effluent of wwtp, the 



15/52 
 

higher the dosage of ozone (and also PAC) must be,  to achieve comparable removal rates for 

micropollutants [32][44][45][46][47] [49](see chapter 4). 

 

The formation of intermediates by ozonation of wwtp effluent, which are sometimes more 
toxic than the parent substances are reason for concern. The degradation pathways for several 

substances have been studied extensively in laboratory research. An example is given in figure 

4 for the substance diclofenac. The diclofenac parent substance is partly transformed into 

other equally toxic intermediates, under nowadays applied ozone dosages and hydraulic 

retention times and is not completely mineralized [34] 

.  

Figure 4 - Degradation of diclofenac in metabolites [34] 

Recent studies assessing the effect of ozonation on wastewater toxicity have been inconclusive 

[35][36][37][39] though biodegradability usually increases after ozonation [32][38][39] . It is 

however concluded that through ozonation of effluents of wwtp that intermediates are 

formed, under the current design conditions with dosages around 0.6-1.0 g O3/g DOC and 

hydraulic retention times of 20-30 minutes. The DOC content after ozonation is about 90-99% 

from the DOC content before ozonation, which means that the parent substances and 
[...]
conducted in chapter 5, to quantify these influences.  

 

4.2 Treated wwtp effluent flow 

The dimensioning of the wwtp effluent flow, which has to be treated is heavily discussed in 
Germany. If the wwtp treats wastewater coming from a combined sewer system, then the rain 

weather flow can be up to 4 times as high as the dry weather flow in the Netherlands. Per 

European region this can differ considerably. In the Netherlands a RWF/DWF ratio6 of 3 is very 

normal, whereas in Switzerland this is on average lower than 2 and in Germany it differs a lot 

per region. As this RWF only occurs in the Netherlands about 10-15% of the time of the year, 

the investment costs are generally considered too high to treat this. Especially because after 

about 2-4 hours the incoming flow will be very diluted. The first couple of hours however, 

micropollutants are present in the RWF in assumably high numbers and concentrations. In the 

Netherlands this is called “The First Flush”. 

 
To date there is no agreement on the amount of wwtp effluent which has to be treated in 

Germany. In Switzerland the removal efficiencies are calculated based on yearly loads of the 

effluent of the wwtp and the outflow of the presettling tank. In the first Swiss full scale 

installation (wwtp Neugut) it was chosen to design the retention time of the ozonation contact 

tank on dry weather flow and monitor if the lower contact time under rain weather flow is 

sufficient to remove the selected micropollutants 7 to more than 80%. These results are not 

known yet at publication of this report.  

 

The DWF should be treated, every expert agrees on that. But still this leaves margins for 

discussion. One can design the post treatment on the average DWF (24h-average or 16h-
average between 07.00 and 23.00h) or the peak of the DWF. Or one can make a frequency 

graph of the total flow coming in and then select the wastewater flow which occurs for 70 or 

80% of the time of a year (again aiming at treating the DWF). The different principles and 

terms are very confusing as they do not match up internationally. Furthermore at the large 

pilot scale installations, another approach was chosen in Germany, to treat that amount of 

flow, which could be handled by existing process units which were not in use, like sand filters, 

buffer tanks, etc..  

 

For the estimation of costs, the treated flow of wwtp effluent is a very important parameter, 

as it strongly influences investment and operational costs. To estimate these costs, a well-
defined design flow must be chosen. For this report, it is chosen to follow Dutch design rules 

for other wwtp installations, which have to treat Dry Weather Flow (DWF). These are mostly 

designed on the design peak of the dry weather flow. This design peak of the dry weather flow 

corresponds to roughly 115% of the actual dry weather flow peak (see figure 13). By treating 

this amount, around 80% of the total incoming wastewater amount, will be treated 8. 

                                                
6
 RWF = Rain Weather Flow; DWF = Dry Weather Flow 

7
 Diclofenac. Carbemazepine, Sulfamethoxazole, Benzotriazole, Mecoprop 

8
 Based on a RWF/DWF ratio of 3 



28/52 
 

 

Figure 13 - Typical pattern of Dry Weather Flow during the day of a Dutch wwtp  

(Mulder, M. 2015; [68]) 

 

4.3 Process automation  

Ozonation and PAC 

Ozone dosage can be adjuste based on the incoming flow and the ozone content of the off-gas. 

PAC dosages are mostly adjusted only on the incoming flow to the post treatment. Based on 

these parameters dosages of ozone or PAC which are too high or too low, can easily occur. As 

discussed in chapter 3, the effectiveness of ozonation and PAC are strongly influenced by the 
DOC-concentration of the effluent. This means that the dosage of ozone and PAC not only has 

to be adjusted on the amount of wastewater flowing through the post treatment, but ideally 

also on the DOC-concentration of to be treated effluent.  

 

Measuring DOC-concentration online at full scale installations proves to be very difficult and is 

not accurate enough to control the ozone dosage. Instead of measuring this, the loss of UV 

light absorption at 254 nm (UVA254) seems to be a suitable control parameter and is 

investigated at several wwtp . A close correlation between relative removal of micropollutants 

with ozone / PAC  and corresponding reduction of UVA254 has been reported in various studies 

[44][46]. As UVA254 is easy to measure online, the parameter can be used as a surrogate for the 
removal of micropollutants, through which the right dosage can be applied. The results of the 

accuracy of controlling ozone and PAC dosages through UVA254  are inconclusive. Retention 

time in the contact tank of the ozonation or PAC seems to influence the reduction in UVA254 

too, as well as removal of micropollutants. As the retention time in the contact tanks for ozone 

and PAC differ depending on the incoming flow, this is a difficult issue to cope with. Further 

research is needed to come up with an accurate answer to control the ozone and PAC dosage 

[38][41][42][50] . 

  



29/52 
 

GAC 

The control of a GAC filter is based on maintaining a continuous upflow velocity through the 

filter and thus volume based. Clogging of the GAC-filter can be measured through pressure 

differences, on which a water or air flushing can be automatically started. At certain time 
intervals the influent and effluent concentrations of micropollutants must be measured to 

establish the break-through patterns and the necessity to replace the activated carbon.  

  



30/52 
 

5 Estimated costs 

5.1 General cost principles 

Based on the information given in chapters 3 and 4, investment and operational costs are 

calculated for a post treatment with ozonation, PAC and GAC-treatment, for the following 

three scales of wwtp in the Netherlands: 

• Small wwtp of 20.000 p.e. 150 g TOD9, design flow post treatment 200 m³/h 

• Average wwtp of 100.000 p.e. 150 g TOD, design flow post treatment 1.050 m³/h 

• Large wwtp of 300.000 p.e. 150 g TOD, design flow post treatment 3.100 m³/h 

The design flow is based on treating 115% of the actual dry weather flow peak, through which 

around 80% of the total incoming wastewater amount, will be treated 10 (see chapter 4.2). 

 

For the investment costs it is assumed that the post treatment step has to be fully invested for 

with the exception of the availability of land. This means that at the wwtp there is space to 

build a post treatment, but that there are no facilities for a post treatment like out of order 
structures, piping, water or sludge buffers, pumps and so on.  It is assumed that the effluent of 

the wwtp has to be pumped for 200 meters in length and up to 5 meters in height for all 

techniques (Ozonation, PAC and GAC). For the electrical and automation installations it is 

assumed that there is no spare room in the available electrical power supply or automation 

equipment and that new transformers and cables for electricity have to be realized.  
 
Investment and operational costs are furthermore calculated based on the design criteria in 

table 3 and the following average operating conditions (see chapter 4.2): 

• Ozonation: dosage 0,7 g O3/g DOC or 7,7 mg O3/l 11; total retention time contact tank 25 

minutes  

• PAC: dosage 1,1 g PAC/g DOC or 12 mg/l 10 ; total retention time contact tank 35 minutes 

• GAC: Empty Bed Contact Time: 30 minutes and standing time coal 6 months 9 

(bedvolumes: 8.800) 

Other cost principles are: 

• Investment costs 

• Technical lifetime  

o civil works: 30 years 

o machinery and electrical equipment: 15 years 

o automation: 5 years 

• Interest: 4 % 

• Depreciation based on interest annuity 

• Accuracy of investment costs: ± 35% 

• Realization and project costs: 65% of investment  

• Engineering: 12 %  

• Insurances, permits and other building costs: 15% 

• Projectmanagement and construction supervision: 8% 

• Temporary installations during build and start-up: 5% 

                                                
9
 1 p.e. 150 g TOD = (COD + 4,57*NKj)/150 

10
 Based on a RWF/DWF ratio of 3 

11
 Assumed DOC concentration wwtp effluent: 11 mg/l 



31/52 
 

• Training personell: 2% 

• Communication: 2% 

• VAT: 21% 

• Maintenance (% of investment) 

• civil works: 0,5 % 

• machinery, electrical equipment  and automation: 3% 

• Yearly personnel costs 

• € 25.000 for a small wwtp (20.000 p.e.) , € 50.000 for an average wwtp (100.000 p.e.) 

and 75.000 for a large wwtp (300.000 p.e.) 

 

• Variable costs (including VAT of 21%) 

• Electricity: € 0,10/kWh 

• Pure oxygen: € 0,20/kg 

• Powder Activated Carbon: € 1.500 / m³ 

• Granular Activated Carbon: € 1.200 / m3 

• Coagulant: € 250 / ton 

• Polymer: € 3 / kg (40%active) 

• Sludge treatment (dewatering + thermal processing) : € 350 / ton dry matter 12 

 

Specific cost assumptions per post treatment technique: 

 

Ozonation 

• Contact time: 25 minutes 

• Ozonation through diffusors 

• Depth contact tank: 5 metres 

• Ozone dosage: 0,7 g O3/g DOC 

• Electrical consumption ozone generation: 10 kWh / kg produced ozone per hour 

• Electrical consumption other equipment: 45 W/m³ treated wwtp effluent including 

sand filtration 

PAC 

• Contact time: 35 minutes 

• Depth contact tank: 5 metres 

• Surface load settler: 2 m/h 

• PAC dosage: 1,1 g PAC/g DOC 

• Recycle factor PAC: 0,8 

• Dosage of coagulant: 5 mg/l 

• Dosage of polymers:  0,2 mg 100%active /l 

• Electrical consumption: 60 W/m³ treated wwtp effluent including sand filtration 

 

                                                
12 Improvements of sludge dewaterability of the sludge have been reported if PAC is dosed and treated 

together with the wwtp secondary sludge, but they are inconclusive. So for the cost calculations the 

processing of the extra amount of PAC-sludge is taken into account at € 350 / ton dry matter  



32/52 
 

GAC 

• Maximum TSS wwtp effluent: 10 mg/l 

• Empty Bed Contact Time: 30 minutes 

• Bed Height Activated Carbon: 2.5 m 

• Filtrate back wash (20 m3-h / treated m3-h) 

• Backwash water: 10% 

• Electrical consumption: 40 W/m³ treated wwtp effluent 

Sand filtration 

• Upflow velocity: 12 m/h 

• Backwash water: 5% 

1-STEP© filtration 

• Replacement of coal every 12 months 

• Upflow velocity: 10 m/h 

• Backwash water: 10% 

• Further investment and operational costs according to [54] 

Hence: The sand and 1-STEP filters are capable of removing phosphorus and nitrogen when 

respectively metal solutions and a carbon source are dosed. For these calculations these 

dosages including investments on storage and dosage units were not taken into account for 

the cost estimates. 

 

5.2 Cost calculations 

The investment and operational costs of ozonation, PAC and GAC-treatment are calculated 

based on the cost principles given in paragraph 5.1. The breakdown of the total realization, 

investment and operational costs is detailed in appendix 2.  

 
To give an insight in the differences per technique the costs are devided by the total amount of 

treated effluent. These costs per treated m3 effluent are given in figures 14, 15 and 16 for 

respectively ozonation, PAC and GAC treatment. 

 



 

Figure 14 - Ozonation followed by sandfiltration: 

yearly costs including capital and operational costs

 

 

Figure 15 - PAC followed by sandfiltration: 

costs including capital and operational costs

 

on followed by sandfiltration: Costs per m³ treated wwtp effluent

including capital and operational costs  

PAC followed by sandfiltration: Costs per m³ treated wwtp effluent based on yearly 

including capital and operational costs  

33/52 

 

Costs per m³ treated wwtp effluent based on 

 

based on yearly 



34/52 
 

 
 

Figure 16 - GAC: Costs per m³ treated wwtp effluent based on yearly costs including capital and 

operational costs  

Based on comparable removal rates for micropollutants, it can be concluded from figures 14-

16 that ozonation of effluent of wwtp is less expensive than PAC-treatment, both followed by 

sand filtration. GAC-treatment is most expensive. The differences in costs can be explained as 

follows: 

• The investments costs for ozonation and PAC-treatment are in the same range. The 

investment costs for GAC treatment are much lower than for ozonation and PAC-

treatment, because of the simplicity of the GAC-installation. 

• Although ozonation uses 2 times more energy than PAC-treatment and even 12 times 

more than GAC-treatment, the overall variable costs for ozonation are the lowest. For 

PAC this is caused by the extra costs for coal, chemicals and sludge treatment. For 

GAC-treatment this is caused by the extra costs for coal. 

• The variable costs of GAC-treatement are 5 times higher per m³ than for PAC-

treatment. This is mainly caused by the fact that the costs for coal in GAC-treatment 

are much higher than for PAC-treatment, even if the extra costs for sludge processing 
are taken into account. PAC is more effective per g of coal. Also the GAC has to be 

replaced fully after 6 months, because some of the micropollutants break through, 

whereas other micropollutants still adsorb. Therefore more granular activated carbon 

is needed than powdered activated carbon, to achieve the same removal rates. 

  



35/52 
 

5.3 Sensitivity analysis 

The costs summarized in paragraph 5.2 are subject to variations, mainly due to 

• Higher or lower DOC-concentration of wwtp effluent: 15 or 7 mg DOC/l instead of 11 

mg DOC/l 

• Higher demand for removal efficiencies: 1,0 g O3 / g DOC and 1,8 g PAC /g DOC instead 

of 0,7 g O3 / g DOC and 1,1 g PAC /g DOC 

• Further removal of metabolites of ozonation: 1-STEP© filtration instead of sand 

filtration [54] 

In this sensitivity analysis these factors are taken into account. The results are given in table  

7. 

 

Table 7 – Sensitivity analysis: Relative decrease or increase in costs 

 Ozonation   

incl. sand filtration 

PAC 

incl. sand filtration 

GAC 

Average costs 100% 100% 100 % 

Higher or lower DOC  80% - 120% 85% - 115% 85% - 115% 

Higher removal at same DOC 120% 115% 115% 

Higher DOC and higher removal 140% 130% 130% 

1-STEP© filtration  instead of 

sand filtration after ozonation  

135% - - 

 

Summarizing this paragraph, the costs mentioned in table 8 can be expected to implement a 

post treatment step for micropollutant removal at wwtp in the Netherlands, in which most of 

the micropollutants mentioned in table 2, except for the x-ray contrast media, will be removed 

for more than 30-80%. 
 
Table 8 – Costs / treated m³ of wwtp effluent for micropollutant removal in the Netherlands; 

assumed DOC concentration 7-15 mg/l, average removal 
Capacity wwtp -> 

 

20.000 p.e. 100.000 p.e 300.000 p.e. 

Ozonation + sand filtration € 0,22 ± € 0,04 € 0,18 ± € 0,03 € 0,16 ± € 0,03 

PAC + sand filtration € 0,26 ± € 0,04 € 0,20 ± € 0,03 € 0,18 ± € 0,03 

GAC € 0,29 ± € 0,04 € 0,27 ± € 0,04 € 0,26 ± € 0,04 

 
If a higher removal is desired, in accordance with the latest guidelines on removal of different 

substances by Switzerland 13, the costs will be higher and are summarized in table 9. 
 
  

                                                
13 In December 2014 a new proposal on indicator substances has been issued by BAFU [67]. In this 

proposal 12 subtances are mentioned instead of the substances mentioned in BAFU [32] being 

Diclofenac, Carbamazepine, Sulfamethoxazole, Benzotriazole, Mecoprop. The new substances are 

divided into two groups: 1. very well removable substances and 2. well removable substances. Group 1 

constists of Amisulprid, Carbemazepine, Citalopram, Clarithromycin, Diclofenac, Hydrachloridthriacid, 

Metoprolol, Venlafaxin. Group 2 consists of Benzotraizole, Candesartan, Irbesartan, Mecoprop. An 